
 
Report Date: 4/13/2022 3:51 PM
Test: 3 Point Bend - ROLAGS
Batch: Windshield Repair Test II
 
 
 
 

Specimen details

 

 
Test Results

 

Specimen ID Date Time Type Width
Delta B-150 Magnabond18
cp 1_02272022_074910 2/27/2022 7:49 AM 3 pt. Bend 6.0in

Delta B-150 Magnabond18
cp 2_02272022_075153 2/27/2022 7:51 AM 3 pt. Bend 6.0in

Delta B-150 Magnabond18
cp GW procure
3_02272022_075611

2/27/2022 7:56 AM 3 pt. Bend 6.0in

Specimen ID Depth Span Length
Delta B-150 Magnabond18 cp
1_02272022_074910 0.250in 9.842in

Delta B-150 Magnabond18 cp
2_02272022_075153 0.250in 9.842in

Delta B-150 Magnabond18 cp GW procure
3_02272022_075611 0.250in 9.842in

MaxLoad MaxStress
Unit N MPa

Lower limit 0.000 0.000
Upper limit 0.000 0.000

Delta B-150 Magnabond18 cp
1_02272022_074910 309.738 18.900

Delta B-150 Magnabond18 cp
2_02272022_075153 219.731 13.408

Delta B-150 Magnabond18 cp GW procure
3_02272022_075611 329.581 20.111



 

 

 

 


